(1) 1.5" DEEP STROKE PUMP (

40H ,BZ-01000 )

ASSEMBLY AND PARTS ALBUM

No. Cod e. Des crip tion Qty. No. Cod e. Des crip tion Qty.
1 GB5 787-86 Hexagonal F lange Bo It 4 19 40H _BZ-0 1200 Diffuser s et 2
2 40H ,BZ-0 1005 Filler Wat er C over 1 20 40H ,BZ-0 1017 Sea | Pla stic Bus h 2
3 GB3 452.1-92 O-ring 1 21 40H ,BZ-0 1300 Impeller S et 1
4 40H_BZ-0 1012 Outlet B ase 1 22 GB3 452.1-92 O-ring 1
5 40H ,BZ-0 1011 Sea |Ring 2 23 40H ,BZ-0 1004 Cus hion 1
6 40H .BZ-0 1009 Outlet C over 2 24 GB5 287-85 Outsize G aske t 1
7 40H ,BZ-0 1007 Sea | Rin g 1 25 GB9 3-87 Spring G aske t 1
8 40H ,BZ-0 1006 Outlet C over 1 26 GB5 783-86 Hex agonal H ead Bolt 1
9 GB5 782- 86 Hexagonal H ead Bolt 8 27 40H ,BZ-0 1015 Diffuser C over 1
10 40H ,BZ-0 1001 Pum p Co ver 1 28 40H ,BZ-0 1019 Sea | Bu sh 1
11 GB3 452. 1-92 O-ring 4 29 GB8 18-85 Cros s Gr oove Pan Hea d Sc rew 1
12 GB9 7.1- 85 Plain Wash er 16 30 40H _BZ-0 1016 Flap Valve Com paction Block 1
13 GB5 782- 86 Hexagonal H ead Bolt 4 31 40H ,BZ-0 1400 Flap Valve S et 1
14 GB3 452.1-92 O-ring 1 32 40H ,BZ-0 1013 Sea | Cu shion 1
15 40H.,BZ-0 1100 Mechanism S eal S et 1 33 40H BZ-0 1014 Pum p Bo dy 1
16 GB8 94.1 -86 Spring R etaining Ring for Axle 1 34 GBS 61.1 -86 Inner Tooth Lo cking Was her 8
17 40H ,BZ-0 1002 Con necting Long Axle 1 35 GB5 782-86 Hex agonal H ead Bolt 8
18 40H ,BZ-0 1003 Axle Sle eve 1 36 40H ,BZ-0 1018 Plug 1

No. Cod e. Des crip tion Qty.
1 40H BZ-0 3000 Fram e We [dment 1
2 GB6 170-86 Nut M10 12
3 GB9 3-87 Spring washer 10 12
4 GB9 7.1- 85 Wash er 10 12
5 40H ,BZ-0 0002 Rak e An gle Bran dreth 1
6 40H ,BZ-0 2000 Dam ping Blo ck Ass embly 4
7 GB5 781-86 Hex agonal B olt M10 X 40 4
8 GB5 781-86 Hex agonal B olt M10 X 20 4
8 40H ,BZ-0 0001 Reli ef Angle B randreth 1




SU170 S&BA12E R 2
SU170 DIESEL ENGINE ASSEMBLY

SU186 L&mlZER: 2
SU186 DIESEL ENGINE ASSEMBLY

SU170FG

SU178 L&M=
SU178 DIESEL ENGINE ASSEMBLY

# B 40 FULL GASKET SETS

SHE SEALS

FS wme & RXAMH "=
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
U170 SU178 sU186 | SU170 | SU178 | sutses | SU170 | su178 | su1ee | sui70 | sut78 | sutse
ShE 0il Seal
E 9701025 9701 302 9701 351 5625*42*1()[ SG30*45*10| SG35*50%10 SG25*42*10I SG30*45*1d SG35%50*%10 1
F 9701301 9701351 L OlSea
SG30%*45%8 | SG35%50%10 SG30%45%8 | SG35%50%10 1
L 7011008 I SG8*+1442.5 0il Seal SG8*14*2 5 1

FTEER, 1287 H5%E— "% KTORQUE FOR TIHGTEN UP MAIN SCREW BOLT AND NUT
B HFd Kunit: N-m

FS wmS A EX AR #
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
SuU170 | su178 | sutsé | sui70| su178| su1ss| sut70| su178| su186|sui7o|su178 [suise
a 7001100 MR ER F 0 il Plug Seal Assem 1
b 7012001 BRMRER Fuel Injection Pum pGasket 1
c 7012002 FHRE R Seal Gasket 1
d |7001015|7801015| 8601015 BRI SRR Crank Case Gasket 1
e [7002014 (7802014 8602014 HEERRL Air Intake Gasket 1
f [7002015|7802015| 8602015 HESRSE Silencer Gasket 1
g 7003003 8603003 SHAEEREF Bonnet Gasket 1
h 7007001 8607001 FREBRER Air Cleaner Gasket 1
i [7009002 MBEERE R Oil Fitter Gasket 1
j 7010007 LRERE Fuel Qil Filter Gasket 1
& BEARINGS
S H/S & EX AR e
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170 | sSU178 | su186 | Sui70| su178|su186|sut70| su178|Su186|su170|sU178 [SU186
i R AR Ball Bearing ,
9801306 98013071 9801308 = "™ ¢207 | 6308 | 6306 | 6307 | 6308
m | 9801205|9801206 (9801203 [ 6205 | 6206 | 6207 |6205 | 6206 | 6207 2
n 9801202 9801203 6202 6203 6202 6203 2
o 9802008 RETHRT41/8 Needle Bearing 7941/8 1
p 9802015 REHEHK37941/15 NeedleBearing 3794145 1
=
%?mﬁ: EASY DESTROYED PARTS
Fs wmS & E: HE
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
su170 | su178 | su1se |[su170| sut78|su1ee |[su170| Su178|su186 |su170[su17s [su1ss
A 17004100 78041008604100 3 IR AR 1 Qil Ring Set 1
B | 7004001 | 7004001 | 8604001 E—EEF First Gas Ring 1
C 17004002 7004002 (8604002 B oESR Second Gas Ring 1
D | 7004005 7804005 | 8604005 E A Crank Pin Bearing 2
FE il Seal
E 9701 025 9701 302 9701 351 SG25*42*10|SGSO*45*1OISGSS*SOHO 8625*42*10|SGG‘0*45*10| SG35%50%1 0 1
b 0ilSeal
F 9701 301 9701 351 SG30%45%8 ISGGS*SO*WO SG30x45%8 |3635*50*TO 1
G 7013000'7813000 8613000 1% e MEL Nozzle Valve 1
H 7002011 mtE Spacer 1
I 7010300|7810300 8610300 Le e B Filter Element Assem 1
J 7007100 8607100 TRIETESY Air Cleaner Element Assem 1
K 7001013]7801013 8601013 SHE®E Cylinder Head Gasket 1
L 7011008 MESG8X14X2.5 0il Seal SG8 x 14 x 2.5 1
M 7001008|7801008|8601008 5 B Ring 1
N 9702010 Of, T E10X1. 9 0-Ring10x 1.9 1
0 9702024 O, % 31 24X 2. 4 0-Ring24 x 2.4 2
P 9702025 Of % $f E[25X 2. 4 0-Ring25 x 2.4 1
Q 9702012 O Z £ E12X1.9 0-Ring12 x 1.9 1
R 9702345 Of2 5 £ Bl34. 5X 1.8 0-Ring34.5 x 1.8 1
S 9702132 Ofz % $§ Bl13. 2X1. 9 0-Ring13.2x 1.9 1

=] ﬂ%
Ti(’f <1 Model SU170 Su178 sU186
- | Description
EIEE
" | Connecating rod nut 25~30 40~45
SEREE
2 | cylinder head nut 28~32 42~46 54~58
3 | XREH
Fly wheel nut 120~130 130~150
5% JFh 2% I AR 42 £
* | Nozzle retainer 10~12
EEEXEER
5 | Tightscrew bolt of 20~22 43~47
RocKet support
TR ENGIZ 12
5 | Standard M6 bolt 10~12
7 | iR/ENSERAE 1815

Standard M8 bolt




1 #L4ARE B CYLINDER BLOCK ASSEMBLY

2 KEIZE A CYLINDER HEAD ASSEMBLY

SU170/SU178/SU186

SU170
SU170

SU170

SU178/SU186

SU178

SU178/SU186 SU186

1 HL4REB CYLINDER BLOCK ASSEMBLY

3 SEIZHFE B A CYLINDER HEAD BONNET ASSEMBLY

4 JEZEEF SR PISTON & CONNECTING ROD ASSEMBLY

3 SEIZ =2/ CYLINDER HEAD BONNET ASSEMBLY

SU170/SU178 SU186

6 M3EaME L CAMSHAFT ASSEMBLY

SU170/SU178/SU186

7 #HSESEM AIR CLEANER ASSEMBLY

SU170/SU178/SU186

i 8 s
SU170/SU178 8 jHA 25 A SILENCER ASSEMBLY

SU170 SU178

SU186

SU186

10 #AiMZE %t FUEL TANK & FUEL PIPE ASSEMBLY

SU170/SU178/SU186

11 FEKEIRY Z S GOVERNOR & CONTROL SYSTEM

SU170/SU178/SU186

s FG

F/FP

19

5 EH4M kLS B, CRANK SHAFT & FLYWHEEL ASSEMBLY

SU170/SU178/SU186

9 B R ER LUBE OIL SYSTEM

SU170 SU178/SU186

52 /S 2R Es a0y =

NoO. CODE DESCRIPTION DESCRIPTION QUANTITIES
su170 su178 | suiss |sui70| sut78|suise|sut7o| sui78| suise| sui7o| sui78| suise

1 7001017 TR i 4 58 Drain Plug 1

2 7001100 WA ER R 0il Piug Seal Assem 1

3 9701301 9701351 3030*45*35m|§g035*50*10 scao;As*so‘llseaslmw L

4 [ 7001001 I 7801001 | 8601001 ik Cylinder Block 1

5 7011200 8611200 iR R ) 3E AR Fuel Controller Assem 1

6 9702024 OfF, & £f El24%2. 4 0-Ring24%2.4 2

7 7001002[ 7801002 Hlid R Oil Filler Cap 2

8 9802008 SHEEHEHIRT941/8 Needle Bearing7941/8 2

9 7001012 BURR EERE () Stud Plate(Short) 1

10 7001011 BhR RERE (K Stud Plate(Long) 2

11 7012001 MM REE Fuel Injection Pump Gasket When Necessary

12 7012003 BHAREHER Seal Gasket 1

13 7012002 1% 5 3R 2 E R Seal Plate 1

14 9901061 42 EN6 Nut M6 3

15 7001009 iR Retainer 1

16 9903080 T Es Washers 1

17 9902081 B2 HEM8*12 Bolt M8x12 1

18 9802015 RE A3 T7941/15 Needle Bearing37941/15 1

197001003 | 7801003 | 8601003 | SE =B (%) Gylinder Head Stud(Short) 2

20| 7001007 | 7801007 | 8601007 | SEZRFHE Cylinder Head Washer 4

21] 7001005 | 7801005 | 8601005 | SE =4EH (&) Cylinder Head Nut(Short) 2

22] 7001013 | 7801013 | 8601013 SEERAE Cylinder Head Gasket 1

23| 7001006 | 7801006 | 8601006 | SirzigE () Cylinder Head Nut(Long) 2

2417001004 | 7801004 | 8601004 SEHZFHR (K Cylinder Head Stud(Long) 2

2517001008 | 7801008 | 8601008 FHE Ring 1

26| 7001015 | 7801015 | 8601015 SR N Crank Case Gasket 1

27| 9801205 | 9801206 | 9801207 757 |5"i§%§g’§| =7 I I Y 1

2817001014 | 7801014 | 8601014 B R Main Bearing 1

29 9905081 812 Ping#12 2

30| 7001016 7801016 | 8601016 EEEE Crank Case Cover 1

31] 9701025 9701302 [ 9701351 SZ*42K10 saag;iszj?c: S635+50%10 1

32 9902083 1B 42N8*33. 5 Bolt M8%33.5 1 | 15 | 16

33 7001019 NN AIEE Plug 1

34 7001021 iR1% s Plungers 2 3 I 3

35 9902072'/ 1242M6*25 BoltM6%25 14

36 9902064 BAEM6*14 BoltM6*14 1

37| 7001018| 7801018 | 8601018 31 RAR Air Gover 1

38 7801502 IR RAT & Air Gover Collar 1

39 7801601 fREHH Shock Absorber 1

40 7801603 RE#E Shock Absorber Seat 1

5 H%h K S B CRANK SHAFT & FLYWHEEL ASSEMBLY

S /S E-27 XA HE

NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
su170 SU178 | SU186 |sSU170 suU178[sSu186|sU170 sU178| su186| su170| su178| suige

1 9801202 9801203 e — 2

2| 7005007 | 7805007 | 8605007 185 Balancer Shaft 1

3 9904051 57 Key5%7 2

4| 7005006 | 7805006 | 8605006 e R Balancer Gear 1

5| 7005004 | 7805004 | 8605004 4 IE A 45 48 Crank Shaft Timing Gear 1

6 | 7005201 | 7805201 | 8605201 i 3 Crank Shaft 1

7 7005202 5 Plunger6 1

8 9904052 fE5%12 Key5%12 2 2 1

8—1/| 9904053 fE5%14 Key514 1

9 | 9904054 9904061 T ﬁzﬁ*so T A e 1

10| 7005101 | 7805101 | 8605101 Y Fly wheel 1

11[ 7005102 | 7805102 | 8605102 kR EE Fly Wheel Gear 1

12 7005003 8605003 kB ERE Fly Wheel Nut Washer 1

13 7005002 8605002 kiR Fly Wheel Nut 1

14| 7005001 [ 7805001 | 8605001 M Starter Pulley 1

15 9902062 $24EM6%12 Bolt M6x12 3 ] 3 ] 4

16[ 9801306 | 9801307 | 9801308 f—rer A 1Bl Benm0, 1

17| 7005009 | 7805009 | 8605009 T 0 5 Balancer Gear 1

10 PAAR G FUEL TANK & FUEL PIPE ASSEMBLY

12 MESmZE 26K FUFL INJECTION PUMP ASSEMBLY

SU170/SU178/SU186

15 X = S5 COOLING DEVICE ASSEMBLY

SU170/SU178/SU186

135 3 =87
13 FHAR B A FUEL NOZZLE ASSEMBLY 14 FH42572 5 RECOIL STARTER ASSEMBLY

SU170/SU178/SU186 SU170/SU178/SU186

&

/
S w

16 #ENH R A BN RS STARTER & GENERATOR ASSEMBLY

SU170/SU178/SU186 6

ide] S E-27 EXEM e
NO CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170 SU178 | SU186 |SU170| su178|su186|sut70| su178| su186| sui70| su178] su18e
1 9902086 12 42M8*45 Bolt M8*45 1
2 7010003 shse b YRR E R Upper Stay Bolt 1
3 9903080 g Washers 1
4| 7010001 | 7810001 | 8610001 s Ese Upper Stay 1
5 7010002 SHFER RS Damper 4
6 7010013 5] 5 & F fii Clamp 2
7 7010012 [ 5 & Fuel Oil Return Pipe 1
7010005 3 F R Clamp 2
9 7010006 SHEE Fuel Level Pipe 1
10 9902064 1B H2NE* 14 Bolt M6%14 2
11 7010400 SRAR T R IRER Fuel Tank Cock Assem 1
12 9702132 OB [B13. 2%1. 8 0-Ring 13.2%1.8 1
13 7010011 HRE R Clamp 2
14 7010009 i i Fuel oil Pipe 1
15 7010007 LmEERBL Fuel oil Filter Gasket 1
16| 7010300 | 7810300 | 8610300 Lk AR Filter Element Assem 1
177010500 | 7810500 | 8610500 B E i B Fuel Injection Pipe Assem 1
18] 7010201 | 7810201 | 8610201 AR IR IR Fue | Tank Welded Assem 1
19 7010004 B AT R Fuel Oil Filter 1
20 7010015 shFR Fuel Lever Mark 1
21 7010100 A= B Fuel Tank Cap Assem 1
22 7010014 M TR Lower Stay Assem 1
23 9901061 42 £M6 Nut M6 2
24 7010016 SHAAMUHIZER Fuel Tank Oil Plug Seal Assem 1
25 9902121 B2AEM12%1. 25X 14 Bolt M12%1.25 x 14 1
26 8610017 WEX L Fuel Injection Pipe Dampcr 1
13 WiMER B FUEL NOZZLE ASSEMBLY
5] RS AR a1 Ha
NO, CODE DESCRIPTION DESCRIPTION QUANTITIES
SU170  SU178 SU186 | SU170| SU178 | SUT86| SUT70| SU178 | SU186| SU170 SU178 | sSu18e
1 7013200 1585 SR AR ER 4 Nozzle Holder Assem 1
2 7013007 HE Shim Pack #% EWhen Necessary
3 7013006 i 3 % Nozzle Spring 1
4 7013005 T Spring Retainer 1
5 7013003 8] 4K Stop Plate 1
6 7013004 TE L Pin 2
7 7013100 8613100) 5% e A6 128 14 Nozzie Valve 1
8 7013002 5% 5ol I 4% Nozzle Case Nut 1

2 SEFSB M CYLINDER HEAD ASSEMBLY
55 WS AR ES a1 Ha
NO, CODE DESCRIPTION DESCRIPTION QUANTITIES
sU170 su178 | suise [sut7o su17s| su186 | su170| su178| suise| sut170| suti78| su1s6
1| 7002014 | 7802014 | 8602014 HEERE Air intake Gasket 1
2| 7002200 | 7802200 | 8602200 SEEERF Cylinder Head 1
3| 7002003 | 7802003 | 8602003 S0 Intake Valve 1
4| 7002004 | 7802004 | 8602004 HSM exhaust valve 1
5| 7002015 | 7802015 | 8602015 HERER Silencer Gasket 1
6 9905041 $H4x8 Pind*8 1
7 7002007 8602007 SNHERE Valve Spring Washer 2
8 | 7002005 | 7802005 | 8602005 STHE Valve Spring 2
9 | 7002002 | 7802002 | 8602002 SITHEE Spring Retainer 2
10 7002105 SITIAT BT Valve Screw 2
11 9901060 42 M6 Nut M6 2
12 7002106 8602106| I 3% B 3 B X B4R 4% Rocker Arm Bolt 1
13 7002103 8602103 HSEY Exhaust Valve Rocker Arm 1
14 7002102 8602102 EE X E Rocker Arm Support 1
15 7002101 8602101 EEH Rocker Arm Shaft 1
16 7002104 8602104 HEEE Intake Valve Rocker Arm 1
17( 7002016 | 7802016 | 8602016 ST B Valve Adjusting Plate 2
18[ 7002001 | 7802001 | 8602001 Sk Cotter 4
19 9901061 5212 EN6 Nut M6 2
20 7002009 Nozzle Retainer 1
21 7002018 RBHERE Spacer Washer 1
22 7002011 R E Spacer 1
23 9909062 2 4FAME %50 Stud AM6¥50 2
(7253 Stud
24 9906063 I 9909064 AMGX55 IAM6*75 AM6*55 AMB*75 2
25 9902070 B 42ME%25 Bolt M6%25 IR EE
26 9909081 $24EAMB %20 Stud AM8*20 2
6 MR B CAMSHAFT ASSEMBLY
7S WS Am RXEM HE
NO CODE DESCRIPTION DESCRIPTION QUANTITIES
su170 sut78 | suise [sut7o su17s| su186 suw7o| SU178| su186| SU170 suw7s| SU186
1| 7006100 | 7806100 | 8606100 ST AT ER Valve Rod Assem 2
2 7006003 8606003 SITEH Valve Tappet 2
3| 7006002 | 7806002 | 8606002 L IER 5 Camshaft Tming Gear 1
i3 ey
49904053 | 9904041[9904053 T iz [ vt | o el [ 5eid 1
5| 7006001 | 7806001 | 8606001 [AECE:] Camshaft 1
7T #HSFRGER M AIR CLEANER ASSEMBLY
55| WS AR ES a1 HE
NO CODE DESCRIPTION DESCRIPTION QUANTITIES
sU170 sut78 | suisé [sut7o| sui7s|suise |[sut7o| su178| suise| su170| su17s| suise
1 7007001 8607001 EEEBFRBE Air Cleaner Gasket 1
2 | 7007401 | 7807401 | 8607401 HSE Intake Pipe 1
3 7007300 8607300 | =S JEiE B SNKARM | AirCleaner Bottom Case Assem 1
4 7007303 8607303 BhR B E Il Shock Absorber Washer 11 1
5 7007402 TR R K Eg R Air Cleaner Element Bolt 1
6 9901061 542 £Me Nut6 3
7 7007100 8607100 = RIS EH Air Cleaner Element Assem 1
8 7007101 8607101 PR R A Mg Elaneny 1
9 7007203 8607203 PR E | Shock Absorber Washer 1 1
10 7007201 8607201 wHE Ring 1
11 7007211 8607211 EIRE R Air Cleaner Shock Absorber 1
2% 2Y 4R £ NutMé
12 7007107 8607107 — s = — 1
13 9903060 9903080 e e e 1
14 7007200 8607200 TRIEHER SN Air Cleaner Cover Assem 1
113 R IRHM RS GOVERNOR&CONTROL SYSTEM
55 wS AR ES -1 HE
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
sU170 su178 | su1gs | su17o SU178|SU186 suwol sut78| sutse| sut7o| sut7s| suise
1 7011401 RYUNF R Control Handle Shaft 1
2 7011402 FHBE Governor Handle Shaft Washer| 2
3 7011006 | 7011006 i i 3 Governor spring 1
4 7011005 [B] 3 3 & 11 Return Sping 11 1
5 7011406 & i PR 82 §T High speed Limit Screw 1
6 9901060 12 M6 Nut M6 1
4 9902064 BZAEM6*1 4 Bolt M6+14 1
8 9902069 HZFEME6*20 Bolt M6+20 1
9 9901010 SZAEM10%1. 25 Nut M10+1.25 1
10 7011407 & Bowl-Shape Cover 1
1 7011405 wE (FO) Spring 1
12 7011404 Y0 F R 52 Handle Bracket 1
13 7011403 BNFIR Control Handle 1
14 7011110 SRR AT AT IR Governor Lever Welded Part 1
15 9700322 $H3%22 Pin3+22 2
16[ 7011601 | 7811601 | 8611601 # R Lever Fork 1
17 7011102 ATAT 4 Lever Shaft 1
18 7011003 8 1% AT 4T 5 2 Governor Lever Washer 3
19 7011008 MEBX14X2.5 Seal8x 14 x2.5 1
20 7011004 VR AR HE A Tappet 1
21 7011001 ki Fly Block 2
22 7011002 R Fly Block Pin 2
1% % $2 2 7& GOVERNOR&CONTROLSYSTBM (F/FP)
155 %5 AR RXAM HE
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
su170 su178 | suigé | sut7o| sui7s |suise|sui7o| sui78 |suige| sui70 sui78|suige
1 7011303 BNFARER 4 Control Handle 1
2 7011302 LA Sk Pull Lever Head 1
3 7011304 ENF AR Handle Bracket 1
4 7011301 FH Hadle 1
5 9901060 12 EM6 Nut M6 2
6 7011305 frezd 254 Pull Bolt 1
7 7011306 7 i PR AL 42 £T High Speed Limit Screw 1
8 7011006 [] 437 3¢ & 11 Return Spring IT 1
9 7011005 3% & | Return Spring 1 1
10 7011007 8611007 VR Governor Spring L
1 9902064 HZAEM6%14 Bolt M6x14 1
12 9902069 2 42M6%20 Bolt M6%20 1
14 FHRELHSHK RECOIL STARTER ASSEMBLY
F5 WS 2R RXAMR HE
NO. CODE DESCRIPTON DESCRIPTION QUANTITIES
su170 | suti7s su186 su17o|su17s|su1ss su17o|su178|su1ss su17o|su17s|su1ss
1 9901061 9901081 4% EM6 Nut M6 1
2 7014006 B Friction Plate 1
3 7014003 ERARH Friction Washer 1
4 7014004 #HUE & Ratchet Plate 1
5 9903060 T #E6 Washer6 1
6 7014005 ik E Return Spring 1
7 7014002 4R Push Spring 1
8 7014001 FZE Ratchet 2
9 9905082 48%18 Pin8x18 2
10] 7014012 | 7814012 | 8614012 R Eh & Reel 1
1 7814009 8614009 RS Spiral Spring 1
127014100 | 7814100 | 8614100 FRBINFTEYS Case Assem 1
13 9902061 22 M6 %8 Bolt M6%8 4
14[ 7014008 7314003' 8614008 fok kR ] Starter Rope 1
15] 7014007 7814007 ’HFH Starter Handle 1

75 i &R EXAM HE
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
su170 su178 | su1sé |[su17o| su178|sutse [sut70| sui78| sut1se| su170 su17s| sU186
1 7003001 8603001 SEEE Cylinder Head Bonnet 1
2 7003201 24 Ball 1
3 7003202 W IR 25 Breather Assem 1
4 7003203 1 Pin 1
5 9702012 OBV £ [H12%1. 9 0-Ring12x1.9 1
6 7003003 8603003 SHEB®E Bonnet Gasket 1
7 7001021 8 1 8% 10 Plunger8+10 1
8 7003004 W E 3 Decompression Spring 1
9 7003100 L 4 AR 14 Decompression Shaft Assem 1
10 9702010 ORI & [E10%1. 9 0-Ring10%1.9 il
[T Bolt
1 9902074 | 9902075 MG*5 5 | M6x70 M6+55 | 2
12 9905316 $43%16 Pin3%16 1
13 7003005 [ o th 4 7 Plunger 1
4 FEEEM B A PISTONEGCONNECT ING ROD ASSEMBLY
5] S AR R HE
NO CODE DESCRIPTION DESCRIPTION QUANTITIES
sut70 sut78 | suise |sut7o| sui7s|suise |sut7o su17s| su186| sui70 su17s| su186
1 | 7004100 | 7804100 8604100 ShIRER ¢4 0il Ring Assem 1
2 | 7004101 | 7804101 | 8604101 H—ESRK First Gas Ring 1
3| 7004102 | 7804102 | 8604102 HETESR Second Gas Ring 1
4| 7004103 | 7804103 | 8604103 EE Piston 1
5| 7004104 | 7804104 | 8604104 SEE Piston Pin 1
6 | 9906019 | 9906021 | 9906028 ——T T3 T T 1
7 | 7004201 | 7804201 | 8604201 FEAF K Connecting Rod Body 1
8 | 7004203 | 7804203 | 8604203 EFFIZ 42 Rod Nut 2
9 | 7004205 | 7804205 | 8604205 EATIR Rod Bolt Nut 2
10 9905310 310 Pin3*10 2
11] 7004202 | 7804202 | 8604202 HEATE Crank Pin Box 1
12| 7004204 | 7804204 | 8604204 AT Rod Bolt Washer 2
13] 7004205 | 7804205 | 8604205 AR Crank Pin Bearing 2
8 YA #MB A SILENCER ASSEMBLY
55 S AR E$ 204 Ha
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
sut70 sut178 | suise |[sut7o| sui78|suise [sut70| sui78| sutse| sui7o su17s| su186
1 | 7008100 | 7808100 | 8608100 A RSN EA Case Assem 1
2 9902061 92 FEM6%8 Bolt M6x8 6 I 10
3| 7008200 | 7808200 | 8608200 R IR Silencer Welded Assem 1
4 9903080 T ES Washer8 2
5 9903081 3 HESG Washer8 2
6 9901080 42 M8 Nut M8 2
(253 Bolt
7 9902062' 9902081 Wo*12 | ME*12 Me+12] DMg,m 2
9 BB ARG B A LUBE OIL SYSTEM
75 HS =X Ea-1 HE
NO. CODE DESCRIPTION DESCRIPTION QUANTITIES
su170 su178 | su1sé [su17o| su178|sutse [sut70| sui78| sut1se| su170 su17s| sU186
1 9902061 B2 24 FEM6%8 Bolt M6x8 3
2 7009003 HLHR =R 0il Pump Cover 1
3 9702345 OF) % £f 34. 5%1. 8 0-Ring34.5%1.8 1
4 7009103 INEF Outer Rotator 1
5 700901 NEEF Inner Rotator 1
6 7009102 869102 T RM Oil Pump shaft 1
7 9905031 $H3x18 Pin3*18 1
8 7809004 Hlih R A% 55 Oil Pump Gear 1
SU170 Oil Filter Assem
9 7009200 HL 36k 37 25 AR 1 Oil Filter Assem 1
10 9702025 OR) % £ El25%2. 4 0-Ring25%2.4 1
11 7009002 HRESIRER R Oil filer Cover Gasket 1
12 7009001 L3k 7 7 2% 5 AR Oil filter Cover 1
13 9902061 2 FEM6% 8 Bolt M6%8 2
SU178/SU186 Qil Filter Assem
9 7809200 L3R 25 ER A Oilfilter Assem 1
10 9702025 OB & El25%2. 4 0-Ring25%2.4 1
1 9902064 BZAEME*14 BoltM6x14 1
12 7809005 #imSE Intake Pipe 1
12 BMRSA M FUEL INJECTION PUMP ASSEMBLY
55 F/S AR ES- 04 HE
NO, CODE DESCRIPTION DESCRIPTION QUANTITIES
sut70 | su178 | suise |[sut7o| sui7s|suise su17o| su17s| su186| su170 su17s| su186
! 7012006 a1 g Delivery Holder 1
2 7012008 4 6 1 34 5 Delivery Spring 1
3 7012009 3 i £ Delivery Gasket 1
4 7012201 58 i 75 Delivery Valve 1
5 7012202 HH 5o i) Delivery Seat 1
6 7012400 HEE R G Joint 1
7 7012005 OF & 0-Ring 1
8 7012101 8612101 Rk F.l.prmp Body 1
9 7012100 8612100 HE Plunger 1
10 7012013 #wh Shim Set 3% FWhen Necessary
11 9905206 246 Pin2x6 2
12 7012011 RUREER Packing 1
13 7012300 EEHIEMEEH | Control lever Assem 1
14 7012004 WLk E Snap Ring 1
15 9905308 §43%8 Pin3x8 1
16 7012012 R Spring Seat 2
17 7012016 HEWE F.I.Pump Spring 1
18 7012015 HETE Spring Seat 1
19 7012014 1 (K Tappet 1
15 SR E LM COOLING DEVICE ASSEMBLY
= WS k38 RIXAM HE
NO CODE DESCRIPTION DESCRIPTION QUANTITIES
su170 su178 su186 | sut70| sut78 | suiee| sui7o| sui78 | suise | sui70 sui78|suise
1| 7017003 | 7817003 | 8617003 WEE Shock Absorber Seat 1
2| 7017100 | 7817100 | 8617100 SREREM Fan Case Welded Assem 1
3 7017002 HMRE Shock Absorber 4 5 4
4 7017003 #E10%10 Collar 4 5 4
5 9903063 K E6 Washer6 4 5 4
6 9902070 $EAEME%22 Bolt M6*22 4 5 4
16 M KL BH RZE STARTER & GENERATOR ASSENBLY
£ WS E-27 ESE-2 e
NOj CODE DESCRIPTION DESGRIPTION QUANTITIES
su170 su178 | suigé | sut70| sut78 | su186|su170| su178 | Su186| SUT70 SU178|SU186
1 7016100 KRB Fly Wheel Generator 1
2 9902067 B2 4EM6%20 Bolt M6*20 3
3 9902063 S24TME*12 Screw M6*12 3
4 9902062 HRFEME* 12 Bolt M6*12 3
5 7016003 ER Clamp 1
6 7016004 BntaE R Regulator 1
7 7016005 w2 Starting motor 1
8 9902103 SZHEM10%35 Bolt M10*35 2
9 9903100 FHEI0 Washer10 2
10] 9903101 BREI0 Washer10 2




	Water pump (High pressure)
	Diesel Engine 1
	Diesel Engine 2

